

<p><u>Glucagon</u></p> <p>Indications:</p> <ul style="list-style-type: none"> Hypoglycemia (CBG < 80 mg/dl) <p>Pearls:</p> <ul style="list-style-type: none"> Use in patients with no IV access Do not give to patients with pheochromocytoma, beef or pork protein hypersensitivity 	<p>Adult:</p> <ul style="list-style-type: none"> 1 mg SQ May repeat x1 after 10 min. <p>Pediatric:</p> <ul style="list-style-type: none"> 0.5 mg SQ May repeat x1 after 10 min.
<p><u>Haloperidol</u></p> <p>Indications:</p> <ul style="list-style-type: none"> Violent or psychotic behavior <p>Pearls:</p> <ul style="list-style-type: none"> May cause CNS depression, hypotension 	<p>Adult:</p> <ul style="list-style-type: none"> 5 mg IV, IM q 15 min. up to 15 mg <p>Pediatric:</p> <ul style="list-style-type: none"> N/A
<p><u>Ibuprofen/Motrin</u> (Liquid)</p> <p>Indications:</p> <ul style="list-style-type: none"> Fever Protocol A nonsteroidal anti-inflammatory used for pain and fever control <p>Pearls:</p> <ul style="list-style-type: none"> Not to be used in patients with history of GI bleeding or renal insufficiency Not to be used with patients that are allergic to aspirin or other NSAID drugs Avoid if patient is taking anticoagulants 	<p>Adult:</p> <ul style="list-style-type: none"> 400 - 800 mg PO <p>Pediatric:</p> <ul style="list-style-type: none"> 10 mg/kg
<p><u>Lidocaine</u></p> <p>Indications:</p> <ul style="list-style-type: none"> Treat ventricular dysrhythmias, blunt an increased ICP during intubation Intraosseous site pain control. Administer before fluids. <p>Pearls:</p> <ul style="list-style-type: none"> Do not use in high degree heart block, sinus bradycardia, sinus arrest Early toxicity symptoms include: anxiety, euphoria, combativeness, nausea, twitching, numbness Late toxicity symptoms include: convulsions, decreased LOC and BP, widening QRS, prolonged PR interval Double dose for Endotracheal Tube Administration Half dose for patients > 70, in shock, heart failure, and liver failure Xylocaine jelly approved for Endotracheal Tube lubrication as needed 	<p>Adult:</p> <p><u>Cardiac Arrest</u></p> <ul style="list-style-type: none"> 1.5 mg/kg IV push Repeat in 3-5 min. to 3 mg/kg max. <p><u>Ventricular Dysrhythmias</u></p> <ul style="list-style-type: none"> 1.5 mg/kg IV over 2 min. Repeat in 10 min. half dosage to 3 mg/kg max. Infusion: 2 gm/500 ml NS or D5W at 2-4 mg/min. <p><u>Intraosseous Site Pain Control</u></p> <ul style="list-style-type: none"> 20-40 mg I.O. <p><u>Pre-intubation</u></p> <ul style="list-style-type: none"> 1 mg/kg IV <p>Pediatric:</p> <ul style="list-style-type: none"> 1 mg/kg IV every 3-5 min. Do not exceed 100 mg/hr 0.5 mg/kg for I.O site pain control